
CA\DD\02000.50101\1401461.15

(CITY ATTY: 05-19)

CITY OF CORONA 

PROFESSIONAL SERVICES AGREEMENT 

WITH ALBERT A. WEBB ASSOCIATES 

(WATER RECLAMATION SYSTEMS DESIGN SERVICES – WATER 

RECLAMATION FACILITY NO. 2 EQUALIZATION BASIN REPLACEMENT) 

1. PARTIES AND DATE.

This Agreement is made and entered into this ______ day of ____________, 2023,

(“Effective Date”) by and between the City of Corona, a municipal corporation organized under 

the laws of the State of California with its principal place of business at 400 South Vicentia 

Avenue, Corona, California 92882 (“City”) and Albert A. Webb Associates, a California 

corporation with its principal place of business at 3788 McCray Street, Riverside, California 
[...]
Agreement, or obtain any present or anticipated material benefit arising therefrom. 

 

3.6.13 Cooperation; Further Acts.  The Parties shall fully cooperate with one 

another, and shall take any additional acts or sign any additional documents as may be necessary, 

appropriate or convenient to attain the purposes of this Agreement. 

 

3.6.14 Attorney’s Fees.  If either Party commences an action against the other 

Party, either legal, administrative or otherwise, arising out of or in connection with this 

Agreement, the prevailing Party in such litigation shall be entitled to have and recover from the 

losing Party reasonable attorney’s fees and all other costs of such action. 

 

3.6.15 Authority to Enter Agreement.  Consultant has all requisite power and 

authority to conduct its business and to execute, deliver, and perform the Agreement.  Each Party 

warrants that the individuals who have signed this Agreement have the legal power, right, and 

authority to make this Agreement and bind each respective Party. 

 

3.6.16 Counterparts.  This Agreement may be signed in counterparts, each of 

which shall constitute an original. 

 

3.6.17 Entire Agreement.  This Agreement contains the entire Agreement of the 

Parties with respect to the subject matter hereof, and supersedes all prior negotiations, 

understandings or agreements.  This Agreement may only be modified by a writing signed by 

both Parties. 

 

 

 

[SIGNATURES ON NEXT 2 PAGES] 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 16 (CITY ATTY: 05-19) 

CITY’S SIGNATURE PAGE FOR 

 

CITY OF CORONA 

PROFESSIONAL SERVICES AGREEMENT 

WITH ALBERT A. WEBB ASSOCIATES 

(WATER RECLAMATION SYSTEMS DESIGN SERVICES – WATER 

RECLAMATION FACILITY NO. 2 EQUALIZATION BASIN REPLACEMENT) 

 

 

  IN WITNESS WHEREOF, the Parties have entered into this Agreement as of the date 

first written above. 

 

 

CITY OF CORONA 

 

 

By: ____________________________ 

 Savat Khamphou 

Public Works Director 

 

 

Reviewed By: ______________________ 

  Tom Moody 

  Director of Utilities 

 

 

Reviewed By: ______________________ 

  Kenny Nguyen 

  CIP Manager/Assistant City Engineer 

 

 

Reviewed By: ______________________ 

  Yasmin Lopez 

  Purchasing Manager 

 

 

Attest: 

 _____________________________ 

 Sylvia Edwards, City Clerk 

 City of Corona, California 

 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 17 (CITY ATTY: 05-19) 

CONSULTANT’S SIGNATURE PAGE FOR 

 

CITY OF CORONA 

PROFESSIONAL SERVICES AGREEMENT 

WITH ALBERT A. WEBB ASSOCIATES 

(WATER RECLAMATION SYSTEMS DESIGN SERVICES – WATER 

RECLAMATION FACILITY NO. 2 EQUALIZATION BASIN REPLACEMENT) 

 

 

  IN WITNESS WHEREOF, the Parties have entered into this Agreement as of the date 

first written above. 

 

 

ALBERT A. WEBB ASSOCIATES 

a California corporation 

 

 

By: _________________________   

 Brian Knoll 

Vice President 

 

 

By: _________________________   

 Todd Smith 

 Chief Financial Officer 

 
 

 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 18 (CITY ATTY: 05-19) 

EXHIBIT “A” 

SCOPE OF SERVICES 

 

PLANT DESCRIPTION 

 

The City Utilities Department operates three water reclamation facilities (WRFs); WRF 

No. 1, WRF No. 2, and WRF No. 3. WRF No. 2, located at 650 E. Harrison Street, Corona, 

CA was formerly the Sunkist Treatment Plant, which was used to treat industrial process 

wastewater.  

 

In 1986, the City purchased this treatment plant and upgraded it by 1988 to provide a 

primary and secondary permitted treatment capacity of 3.0 MGD. In 2014, Utilities 

Department upgraded the treatment process to provide full tertiary treatment to its 

permitted 3.0 MGD design capacity. WRF No. 2 currently operates under and complies 

with the California Regional Water Quality Control Board, Santa Ana Region, Waste 

Discharge Requirements Order No. R8-2007-0052. 

 

WRF No. 2 is located within a mixed commercial and industrial zone (with residential 

housing and apartments located approximately 2,000-3,000 feet away). The following are 

the key processes at WRF No. 2: 

 

• Intermediate Pump Station (for lifting plant influent to headworks) 

• Headworks 

• Aerated Grit Basins (2) 

• Primary Clarifiers (2) 

• Equalization (EQ) Ponds (2) 

• Activated Sludge Basins (2) 

• Secondary Clarifiers (3) 

• Tertiary Filtration 

• Chlorine Contact Tanks 

 

To optimize operation and minimize odors, five desired improvements have recently been 

identified. 

 

1. Upsizing the flow equalization basin to 1 million gallons to allow the plant to function 

at its permitted capacity. 

2. Adding a pump station taking suction from the flow equalization outlet to pace flow to 

the aeration basins/activated sludge basins. 

3. Modifying the existing mechanical aeration in the activated sludge basins to fine bubble 

aeration to replicate facilities at other plants. 

4. Covering open aerated grit basins, primary clarifiers, and flow equalization to contain 

odors. 

5. Providing odor control and treatment (biofilter) facilities to allow air in covered 

processes to be released without odor complaints. 

 

Studies on how to implement these objectives are included in the appendices: 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 19 (CITY ATTY: 05-19) 

• Immediate and future odor control goals are presented in the Odor Control Study 

prepared by Jacobs/CH2M Hill in November 3018.  

 

• In June 2020, NMG Geotechnical, Inc. performed a geotechnical exploration for the 

proposed equalization basin replacement.  

 

• In June 2022, a design-build package was advertised that incorporated four of the five 

desired improvements listed above (excluding the aeration changes). The design-build 

project was not awarded because only one bid was received, and it was much higher 

than expected. Subsequently it was decided to proceed with a traditional design-bid-

build delivery method and add the aeration changes to allow all remaining work at 

WRF No. 2 to be addressed under one contract.  

 

• A study of design alternatives for aeration at WRF No. 1 was prepared by HDR in 

2017. The study recommended installing EDI tube diffusers in the activated sludge 

basins at WRF No. 1 as the most economic method of air transfer.  

 

PROPOSED IMPROVEMENTS 

 

The City desires to construct new flow equalization, aeration, pumping, odor control, and 

piping facilities at WRF No. 2 to enable the City to expand treatment capability to the 

current 3.0 MGD permit capacity and address recurring odor complaints downwind from 

the facility. The City is currently operating WRF No. 2 at 2.3 MGD and desires to 

operate at its permit capacity of 3.0 MGD. 

The Project will consist of the following: 

1. Prepare demolition plans to decommission and demolish the following: 

a. Existing flow equalization (EQ) basins No. 1 and No. 2. 

b. Existing screw pump lift station to be replaced with Vaughn chopper pumps. 

c. Existing mechanical mixers (6) in aeration tanks No. 1 and No. 2. 

2. The existing flow EQ basins’ limited Record-Drawing volume of 651,485 gallons 

limits the practical treatment capacity of plant processes downstream. The new flow 

EQ basins will need to be designed with a volume of 1,000,000 gallons.  

3. Design a new coarse bubble aeration system to mix and freshen the wastewater in 

the new flow EQ basins. 

4. Design improvements to replace the existing screw pump station downstream from 

the flow EQ basins with a Vaughn chopper centrifugal pump configuration that is 

easier to control and simplifies pacing of EQ basin flow to the aeration basins. 

Decommission and demolish existing screw pump station.  

5. Design a second new fine bubble aeration system (EDI tube diffusers) to mix and 

aerate the wastewater in Aeration Tank No. 1 and No. 2. 

6. Design three new blower stations for: 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 20 (CITY ATTY: 05-19) 

a. Aeration to freshen flow equalization basin 

b. Aeration to activated sludge tanks 

c. Foul air turnover and odor control in covered basins 

7. Retrofit existing aeration basin influent box and effluent box to allow flows in and 

out of Aeration Tank No. 2. 

8. Design aluminum covers for odor control over the grit chamber, primary clarifiers, 

and new flow EQ basins. 

9. Design an odor control biofilter system to treat air ventilated from covered areas to 

a biofilter system.  

10. Design all new facilities with safe access for inspection and cleaning. 

11. Design sitework, including concrete, grading, paving, piping, and miscellaneous 

site improvements, as needed. 

12. Design modifications to existing facilities, as needed. 

13. Design all electrical infrastructure, including conduits, pull boxes, wiring, 

grounding, and enclosures; variable frequency drive (VFD) units and on-site 

electrical infrastructure; surveying; geotechnical engineering; permitting and 

regulatory approvals including AQMD compliance. 

14. SCADA programming and system integration to be coordinated with South Coast 

Automation Systems, Inc., the City’s SCADA programming vendor. 

 

The aerial shown below shows a schematic of the system components to be designed. 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 21 (CITY ATTY: 05-19) 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 22 (CITY ATTY: 05-19) 

A schematic of the new EQ basins and pump station geometry is provided below: 

 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 23 (CITY ATTY: 05-19) 

Flow equalization system design parameters are: 

HYDRAULIC PARAMETERS VALUE 

Plant (WRF No. 2) Permitted Capacity 3.0 mgd 

WRF No. 2 Current Operating Flowrate 2.3 mgd 

WRF No. 2 Design Peak Dry Weather 
Flow 

4.5 mgd 

WRF No. 2 Design Peak Wet Weather 
Flow 

9.0 mgd 

Expansion Plans Expansion beyond 3.0 mgd not in foreseeable 
future 

Bypass Capability Flow can be bypassed by gravity to WRF 1 and 
WRCRWA plant downstream 
Capacities of sewers downstream from WRF2 
conveying sewage to these other facilities have 
limitations 

EQ Basin Outlet Pumping Flow shall be paced at constant flowrate to 
secondary treatment aeration basins downstream 

Suction Piping Velocities ≤5fps at 3 mgd 

Discharge Piping Velocities ≤7fps at 3 mgd 

PLANT INFLUENT PARAMETERS VALUE 

(SOURCE WRF No. 2 CONVERSION OF SUNKIST WASTEWATER TREATMENT PLANT 
PLANS – 1986 

Influent BOD Yearly Average 220-260 ppm 

Influent BOD Peak Day 330-350 ppm 

Influent SS Yearly Average 230-280 ppm 

Influent SS Peak Day 350-400 ppm 

Influent Ammonia Nitrogen 30 ppm 

WATER SURFACE ELEVATIONS  VALUE 

(SOURCE WRF No. 2 TERTIARY FILTRATION PROJECT PLANS – MARCH 26, 2014 based 
on 3.0 MGD RATE 

WSE @ Primary Clarifiers (3 mgd) 615.25’ 

WSE @ Flow Equalization (3 mgd) 614.25’ 

WSE @ Existing Screw Pump Inlet (3 
mgd) 

613.98 

WSE @ Existing Screw Pump Outlet (3 
mgd) 

614.26 

WSE @ Aeration Basin Inlet (3 mgd) 612.79 

WSE @ Aeration Basin Outlet (3 mgd) 609.50 

Existing Storage Volume in Flow 
Equalization Tanks 

651,485 gallons 

Required Storage Volume in New Flow 
Equalization Basins 

1,000,000 gallons (500,000 gallons each basin) 

 

Pump Station design parameters are: 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 24 (CITY ATTY: 05-19) 

HYDRAULIC PARAMETERS VALUE 

Process Pumping Rate for 15-25-hp VFD-
driven Chopper Pump 

1000-2100 gpm per pump 
1000-2100 gpm for station 

Efficiency for Process Pumping >60% 

Pumping Rate for draining EQ basins >500 gpm 

Drive VFD-driven motors 

Motor Synchronous Speed (nominal) 1200 rpm (6-pole)  

Motor Speed During Normal Operation 800-1200 rpm (VFD) 

Suction Manifold Diameter 16” 

Suction Pipe Diameter 16” 

Discharge Pipe Diameter 12” 

Pump Manifold Diameter  12” 

Discharge Pipe Diameter 12” 

Mag Meter Diameter 12” 

Velocity in Pump Suction at Design 
Pumping Rate 

3.2 fpm 

Velocity in Pump Discharge at Design 
Pumping Rate 

5.6 fps (in 12” pipe) 

ELECTRICAL PARAMETERS VALUE 

Primary Power Source MCCD near pump station (If possible use 
abandoned screw-pump buckets for starters for 
blowers or chopper pumps) 

Secondary Power Source Power can be taken from other MCCs if required  

Voltage at MCCD 480V 3 60Hz 

Number of Replacement Pumps 3 pumps, FC11, FC12, & FC13 

Required Motor Horsepower (each pump) Assumed 15-25 hp (FLA =21- 34 amps) 

 

Equalization basin and activated sludge aeration system design parameters are: 

HYDRAULIC PARAMETERS VALUE 

Number of Blowers 2 blowers: 1 duty, 1 standby 

Aeration Method Diffused coarse bubble aeration for mixing and 
odor control 

Blower output for EQ basin aeration ≥0.12 scfm/ft2  

Blower output for activated sludge aeration To be determined by consultant 

Drive VFD-driven motors with 4:1 turndown ratio in 
airflow 

Motor Synchronous Speed (nominal) ≤1800 rpm 

Velocity in Ducts ≤1800 fpm 

ELECTRICAL PARAMETERS VALUE 

Primary Power Source MCCD near pump station (If possible use 
abandoned screw-pump buckets for starters for 
blowers or chopper pumps) 

Secondary Power Source Power can be taken from other MCCs if required  

Voltage at MCCD 480V 3 60Hz 

DocuSign Envelope ID: 742FC23A-7FD8-4FB2-944D-14257950213CDocuSign Envelope ID: D8928448-B732-45C5-9FF5-74590E099C25DocuSign Envelope ID: C4470FFE-13B7-44C0-A0EA-26B3E6C1C16B



 

CA\DD\02000.50101\1401461.15  
 25 (CITY ATTY: 05-19) 

 

Odor control system ventilation design parameters are: 

HYDRAULIC PARAMETERS VALUE 

Number of Blowers 2 fans: 1 duty, 1 standby 

Air Changes Per Hour Provide for 3 air changes per hour with each EQ 
basin 1/3 full and grit chambers and primary 
clarifiers operating at weir outlet elevation 

Blower output for odor control 2500-5000 scfm estimated  

Motor Synchronous Speed (nominal) ≤1800 rpm 

Motor Speed During Normal Operation To be determined (belt drive) 

Velocity in Ducts ≤1800 fpm 

ELECTRICAL PARAMETERS VALUE 

Primary Power Source MCCD near pump station (If possible use 
abandoned screw-pump buckets for starters for 
blowers or chopper pumps) 

Secondary Power Source Power can be taken from other MCCs if required  

Voltage at MCCD 480V 3 60Hz 

 

 

CONSULTANT’S SCOPE OF WORK 

 

Consultant shall: 

 

Prepare preliminary design memorandum, calculations, plans, cost opinions, bid sheets, and 

technical specifications as required for the project described in the Project Description. City 

will provide CSI-format technical specifications for the consultant to edit as necessary for 

project-specific requirements. All engineering work shall be performed by a professional 